

Blue Cross Blue Shield of North Dakota Drug List Updates



January 2026

TRADE NAME (generic name) or generic name	Brand/ Generic Product	Effective Date	Description of Change
bosentan tab for oral susp 32 mg	Generic	8/17/25	Addition, generic for TRACLEER
BRILINTA (ticagrelor tab 60 mg)	Brand	1/1/26	Removal, generics available
BRUKINSA (zanubrutinib tab 160 mg)	Brand	8/24/25	Addition
COMPLERA (emtricitabine- rilpivirine-tenofovir df tab 200-25-300 mg)	Brand	1/1/26	Removal, generics available
CONTOUR PLUS CONTROL SOLUTION LEVEL 1 (*blood glucose calibration - liquid***)	Brand	9/28/25	Addition
CONTOUR PLUS CONTROL SOLUTION LEVEL 2 (*blood glucose calibration - liquid***)	Brand	9/28/25	Addition
DEXCOM G7 15 DAY SENSOR (*continuous glucose system sensor***)	Brand	8/31/25	Addition
ELIGARD (leuprolide acetate (3 month) for subcutaneous inj kit 22.5mg)	Brand	10/1/25	Removal
ELIGARD (leuprolide acetate (4 month) for subcutaneous inj kit 30 mg)	Brand	10/1/25	Removal
ELIGARD (leuprolide acetate (6 month) for subcutaneous inj kit 45 mg)	Brand	10/1/25	Removal
ELIGARD (leuprolide acetate for subcutaneous inj kit 7.5 mg)	Brand	10/1/25	Removal
ELIQUIS (apixaban cap sprinkle 0.15 mg)	Brand	9/21/25	Addition
ELIQUIS (apixaban tab for oral susp 0.5 mg)	Brand	9/21/25	Addition
ELIQUIS (apixaban tab for oral susp pack 3 x 0.5 mg (1.5 mg))	Brand	9/21/25	Addition
ELIQUIS (apixaban tab for oral susp pack 4 x 0.5 mg (2 mg))	Brand	9/21/25	Addition
ERYTHROMYCIN (erythromycin ophth oint 5 mg/gm)	Brand	1/1/26	Removal
FIBRYGA (fibrinogen concentrate (human) for iv soln 2 gm)	Brand	10/1/25	Addition
fluocinolone acetonide cream 0.025%	Generic	1/1/26	Removal
FLURBIPROFEN (flurbiprofen tab 100 mg)	Brand	1/1/26	Removal
FLURBIPROFEN (flurbiprofen tab 50 mg)	Brand	1/1/26	Removal
liraglutide (weight mngmt) soln pen-inj 18 mg/3ml (6 mg/ml)	Generic	8/31/25	Addition, generic for SAXENDA
lubiprostone cap 24 mcg	Generic	1/1/26	Addition, generic for AMITIZA
lubiprostone cap 8 mcg	Generic	1/1/26	Addition, generic for AMITIZA
LUPRON DEPOT-PED (1-MONTH) (leuprolide acetate for inj pediatric kit 11.25 mg)	Brand	10/1/25	Removal
LUPRON DEPOT-PED (1-MONTH) (leuprolide acetate for inj pediatric kit 15 mg)	Brand	10/1/25	Removal
LUPRON DEPOT-PED (1-MONTH) (leuprolide acetate for inj pediatric kit 7.5 mg)	Brand	10/1/25	Removal
LUPRON DEPOT-PED (3-MONTH) (leuprolide acetate (3 month) for inj pediatric kit 11.25 mg)	Brand	10/1/25	Removal
LUPRON DEPOT-PED (3-MONTH) (leuprolide acetate (3 month) for inj pediatric kit 30 mg)	Brand	10/1/25	Removal
LUPRON DEPOT-PED (6-MONTH) (leuprolide acet (6 month) for im inj pediatric kit 45 mg)	Brand	10/1/25	Removal
OGSIVEO (nirogacestat hydrobromide tab 100 mg)	Brand	1/1/26	Addition
OGSIVEO (nirogacestat hydrobromide tab 150 mg)	Brand	1/1/26	Addition
OGSIVEO (nirogacestat hydrobromide tab 50 mg)	Brand	1/1/26	Addition
OTEZLA XR (apremilast tab er 24hr 75 mg)	Brand	9/28/25	Addition
OTEZLA/OTEZLA XR 28 DAY TREATMENT INITIATION PACK (apremilast tab start pack 10 mg & 20 mg & 30 mg & (er) 75 mg)	Brand	9/28/25	Addition
PREZCOBIX (darunavir-cobicistat tab 675-150 mg)	Brand	8/17/25	Addition
PROMACTA (eltrombopag olamine powder pack for susp 12.5 mg (base eq))	Brand	1/1/26	Removal, generics available
PROMACTA (eltrombopag olamine powder pack for susp 25 mg (base equiv))	Brand	1/1/26	Removal, generics available
PROMACTA (eltrombopag olamine tab 12.5 mg (base equiv))	Brand	1/1/26	Removal, generics available
PROMACTA (eltrombopag olamine tab 25 mg (base equiv))	Brand	1/1/26	Removal, generics available
PROMACTA (eltrombopag olamine tab 50 mg (base equiv))	Brand	1/1/26	Removal, generics available

continued

Blue Cross Blue Shield of North Dakota Drug List Updates continued

TRADE NAME (generic name) or generic name	Brand/ Generic Product	Effective Date	Description of Change
PROMACTA (eltrombopag olamine tab 75 mg (base equiv))	Brand	1/1/26	Removal, generics available
RASUVO (methotrexate soln pf auto-injector 10 mg/0.2ml)	Brand	10/15/25	Addition
RASUVO (methotrexate soln pf auto-injector 12.5 mg/0.25ml)	Brand	10/15/25	Addition
RASUVO (methotrexate soln pf auto-injector 15 mg/0.3ml)	Brand	10/15/25	Addition
RASUVO (methotrexate soln pf auto-injector 17.5 mg/0.35ml)	Brand	10/15/25	Addition
RASUVO (methotrexate soln pf auto-injector 20 mg/0.4ml)	Brand	10/15/25	Addition
RASUVO (methotrexate soln pf auto-injector 22.5 mg/0.45ml)	Brand	10/15/25	Addition
RASUVO (methotrexate soln pf auto-injector 25 mg/0.5ml)	Brand	10/15/25	Addition
RASUVO (methotrexate soln pf auto-injector 30 mg/0.6ml)	Brand	10/15/25	Addition
RASUVO (methotrexate soln pf auto-injector 7.5 mg/0.15ml)	Brand	10/15/25	Addition
REVLIMID (lenalidomide cap 10 mg)	Brand	1/1/26	Removal, generics available
REVLIMID (lenalidomide cap 15 mg)	Brand	1/1/26	Removal, generics available
REVLIMID (lenalidomide cap 20 mg)	Brand	1/1/26	Removal, generics available
REVLIMID (lenalidomide cap 25 mg)	Brand	1/1/26	Removal, generics available
REVLIMID (lenalidomide cap 5 mg)	Brand	1/1/26	Removal, generics available
REVLIMID (lenalidomide caps 2.5 mg)	Brand	1/1/26	Removal, generics available
sacubitril-valsartan tab 24-26 mg	Generic	8/01/26	Addition, generic for ENTRESTO
sacubitril-valsartan tab 49-51 mg	Generic	8/01/26	Addition, generic for ENTRESTO
sacubitril-valsartan tab 97-103 mg	Generic	8/01/26	Addition, generic for ENTRESTO
SPIRIVA HANDIHALER (tiotropium bromide monohydrate inhal cap 18 mcg (base equiv))	Brand	1/1/26	Removal
TASIGNA (nilotinib hcl cap 150 mg (base equivalent))	Brand	1/1/26	Removal, generics available
TASIGNA (nilotinib hcl cap 200 mg (base equivalent))	Brand	1/1/26	Removal, generics available
TASIGNA (nilotinib hcl cap 50 mg (base equivalent))	Brand	1/1/26	Removal, generics available
TAZVERIK (tazemetostat hbr tab 200 mg)	Brand	1/1/26	Addition
VYVANSE (lisdexamfetamine dimesylate cap 10 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate cap 20 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate cap 30 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate cap 40 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate cap 50 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate cap 60 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate cap 70 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate chew tab 10 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate chew tab 20 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate chew tab 30 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate chew tab 40 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate chew tab 50 mg)	Brand	1/1/26	Removal, generics available
VYVANSE (lisdexamfetamine dimesylate chew tab 60 mg)	Brand	1/1/26	Removal, generics available

Utilization Management Implementations

Prior Authorizations and Step Therapy Programs

Medications	Utilization Management
Sephience powder packets	PA
Spevigo 300 mg prefilled syringe	PA+QL
Pyzchiva Pen	PA+QL
Brynovin oral solution	PA
Hernexeos tablets	PA+QL
Modeyso capsules	PA+QL

continued

Medications	Utilization Management
Ctexli tablets	PA+QL
Brukinsa tablets	PA+QL
Kirsty vial and pen	PA+QL
Gralise tablets	QL
Horizant tablets	QL
Dawnzera	PA+QL
Dexcom G7 15-day Sensor	PA+QL
Basaglar	QL
Glargin-yfgn	QL
Lantus	QL
Rezvoglar	QL
Semglee	QL
Toujeo	QL
Levemit	QL
Insulin degludec	QL
Tresiba	QL
Humulin R U-500	QL
Apidra	QL
Admelog	QL
Humalog	QL
Insulin lispro	QL
Lyumjev	QL
Humalog mix 50/50	QL
Humalog mix 75/25	QL
Fiasp	QL
Insulin aspart	QL
Merilog	QL
Novolog	QL
Novolog mix 70/30	QL
Humulin N	QL
Novolin N	QL
Humulin 70/30	QL
Lyrica	QL
Lyrica CR	QL
Savella	QL
Vyvgart Hytrulo prefilled syringe	PA+QL
Qfitlia	PA+QL
Vykat XR	PA+QL
Zelsuvmi	PA+QL
Alclometasone Dipropionate Cream 0.05%	QL
Betamethasone Dipropionate Augmented Cream 0.05%	QL
Betamethasone Dipropionate Augmented Lotion 0.05%	QL
Betamethasone Dipropionate Cream 0.05%	QL
Betamethasone Dipropionate Lotion 0.05%	QL
Betamethasone Dipropionate Oint 0.05%	QL
Betamethasone Valerate Aerosol Foam 0.12%	QL
Betamethasone Valerate Cream 0.1% (Base Equivalent)	QL
Betamethasone Valerate Oint 0.1% (Base Equivalent)	QL
Clobetasol Propionate Cream 0.05%	QL
Clobetasol Propionate Emollient Base Cream 0.05%	QL
Clobetasol Propionate Foam 0.05%	QL
Clobetasol Propionate Gel 0.05%	QL

continued

Medications	Utilization Management
Clobetasol Propionate Oint 0.05%	QL
Clobetasol Propionate Soln 0.05%	QL
Desonide Lotion 0.05%	QL
Desonide Oint 0.05%	QL
Diflorasone Diacetate Oint 0.05%	QL
Fluocinonide Cream 0.05%	QL
Fluocinonide Emulsified Base Cream 0.05%	QL
Fluocinonide Gel 0.05%	QL
Fluocinonide Oint 0.05%	QL
Fluocinonide Soln 0.05%	QL
Fluticasone Propionate Cream 0.05%	QL
Fluticasone Propionate Oint 0.005%	QL
Halobetasol Propionate Cream 0.05%	QL
Halobetasol Propionate Oint 0.05%	QL
Hydrocortisone Cream 2.5%	QL
Hydrocortisone Oint 2.5%	QL
Hydrocortisone Valerate Cream 0.2%	QL
Hydrocortisone Valerate Oint 0.2%	QL
Mometasone Furoate Cream 0.1%	QL
Mometasone Furoate Oint 0.1%	QL
Mometasone Furoate Solution 0.1% (Lotion)	QL
Triamcinolone Acetonide Cream 0.025%	QL
Triamcinolone Acetonide Cream 0.1%	QL
Triamcinolone Acetonide Cream 0.5%	QL
Triamcinolone Acetonide Lotion 0.025%	QL
Triamcinolone Acetonide Lotion 0.1%	QL
Triamcinolone Acetonide Oint 0.025%	QL
Triamcinolone Acetonide Oint 0.05%	QL
Triamcinolone Acetonide Oint 0.1%	QL
Triamcinolone Acetonide Oint 0.5%	QL
Hydrocortisone Cream 1%	QL
Hydrocortisone Oint 1%	QL
Hydrocortisone Lotion 2%	QL
Alclometasone Dipropionate Oint 0.05%	QL
Amcinonide Cream 0.1%	QL
Amcinonide Lotion 0.1%	QL
Amcinonide Oint 0.1%	QL
Diflorasone Diacetate Emollient Base Cream 0.05%	QL
Betamethasone Dipropionate Augmented Gel 0.05%	QL
Betamethasone Valerate Lotion 0.1% (Base Equivalent)	QL
Halobetasol Propionate Lotion 0.01%	QL
Fluocinolone Acetonide Shampoo 0.01%	QL
Clobetasol Propionate Cream 0.025%	QL
Clobetasol Propionate Lotion 0.05%	QL
Clobetasol Propionate Shampoo 0.05%	QL
Clobetasol Propionate Spray 0.05%	QL
Clocortolone Pivalate Cream 0.1%	QL
Flurandrenolide Tape 4 MCG/SQCM	QL
Fluocinolone Acetonide Oil 0.01% (Body Oil)	QL
Fluocinolone Acetonide Oil 0.01% (Scalp Oil)	QL
Desonide Gel 0.05%	QL
Desonide Cream 0.05%	QL

continued

Medications	Utilization Management
Desoximetasone Gel 0.05%	QL
Difflorasone Diacetate Cream 0.05%	QL
Betamethasone Dipropionate Augmented Oint 0.05%	QL
Fluocinolone Acetonide Cream 0.01%	QL
Flurandrenolide Cream 0.05%	QL
Flurandrenolide Lotion 0.05%	QL
Fluticasone Propionate Lotion 0.05%	QL
Halcinonide Soln 0.1%	QL
Halcinonide Cream 0.1%	QL
Halcinonide Oint 0.1%	QL
Hydrocortisone Lotion 2.5%	QL
Hydrocortisone Soln 2.5%	QL
Hydrocortisone Butyrate Cream 0.1%	QL
Hydrocortisone Butyrate Oint 0.1%	QL
Hydrocortisone Butyrate Soln 0.1%	QL
Hydrocortisone Butyrate Hydrophilic Lipo Base Cream 0.1%	QL
Triamcinolone Acetonide Aerosol Soln 0.147 MG/GM	QL
Halobetasol Propionate Foam 0.05%	QL
Hydrocortisone Butyrate Lotion 0.1%	QL
Clobetasol Propionate Emulsion Foam 0.05%	QL
Hydrocortisone Probutate Cream 0.1%	QL
Betamethasone Dipropionate Spray Emulsion 0.05% (Base Equiv)	QL
Fluocinolone Acetonide Cream 0.025%	QL
Fluocinolone Acetonide Oint 0.025%	QL
Fluocinolone Acetonide Soln 0.01%	QL
Desoximetasone Cream 0.05%	QL
Desoximetasone Cream 0.25%	QL
Desoximetasone Oint 0.05%	QL
Desoximetasone Oint 0.25%	QL
Desoximetasone Spray 0.25%	QL
Halobetasol Propionate Lotion 0.05%	QL
Fluocinonide Cream 0.1%	QL
Hydrocortisone Acetate Cream 2.5%	QL
Brekiya auto-injector	PA+QL
Eliquis sprinkle capsules	QL
Eliquis tablets for oral suspension	QL
Phyrago tablets	PA+QL
Otezla XR tablets and starter pack	PA+QL
Doptelet Sprinkle capsules	PA+QL
Escitalopram 15 mg capsules	ST+QL
Exxua tablets	ST+QL
Inluriyo tablets	PA+QL
Koselugo sprinkle capsules	PA+QL

Dispensing Limits

Medication Name	Dispensing Limit
Spevigo 300 mg prefilled syringe	1 syringe per 28 days
Pyzchiva 45 mg Pen	1 pen per 84 days
Pyzchiva 90 mg Pen	1 pen per 56 days
butalbital-acetaminophen-cafeine 50-325-40 MG/15ML soln	2700 mls per 30 days
Hernexeos tablets 60 mg	180 capsules per 60 days

continued

Medication Name	Dispensing Limit
Modeyso capsules 125 mg	20 capsules per 28 days
Ctexli tablets	90 tablets per 30 days
Brukinsa tablets	60 tablets per 30 days
Gralise tablets 300 mg	30 tablets per 30 days
Gralise tablets 450 mg	30 tablets per 30 days
Gralise tablets 600 mg	90 tablets per 30 days
Gralise tablets 750 mg	30 tablets per 30 days
Gralise tablets 900 mg	60 tablets per 30 days
Horizant tablets	60 tablets per 30 days
Dawnzera	1 pen per 28 days
Dexcom G7 15-day Sensor	2 sensors per 30 days
Basaglar	100 ml per 30 days
Glargin-yfgh	100 ml per 30 days
Lantus	100 ml per 30 days
Rezvoglar	100 ml per 30 days
Semglee	100 ml per 30 days
Toujeo	100 ml per 30 days
Levemit	100 ml per 30 days
Insulin degludec	100 ml per 30 days
Tresiba	100 ml per 30 days
Kirsty	100 ml per 30 days
Humulin R U-500	100 ml per 30 days
Apidra	100 ml per 30 days
Admelog	100 ml per 30 days
Humalog	100 ml per 30 days
Insulin lispro	100 ml per 30 days
Lyumjev	100 ml per 30 days
Humalog mix 50/50	100 ml per 30 days
Humalog mix 75/25	100 ml per 30 days
Fiasp	100 ml per 30 days
Insulin aspart	100 ml per 30 days
Merilog	100 ml per 30 days
Novolog	100 ml per 30 days
Novolog mix 70/30	100 ml per 30 days
Humulin N	100 ml per 30 days
Novolin N	100 ml per 30 days
Humulin 70/30	100 ml per 30 days
Savella 100 mg, 50 mg, 25 mg, 12.5 mg tablets	60 tablets per 30 days
Lyrica CR 82.5 mg, 165 mg tablets	30 tablets per 30 days
Lyrica 200 mg, 150 mg capsules	90 capsules per 30 days
Lyrica 100 mg, 75 mg capsules	180 capsules per 30 days
Lyrica 50 mg capsules	270 capsules per 30 days
Lyrica CR 330 mg tablets	60 tablets per 30 days
Savella titration pack	1 pack per 180 days
Lyrica oral solution	900 ml per 30 days
Lyrica 300 mg, 225 mg capsules	60 capsules per 30 days
Lyrica 25 mg capsules	360 capsules per 30 days
Vyvgart Hytrulo prefilled syringe	4 syringes per 50 days
Qfitlia	1 pen/vial per 28 days

continued

Medication Name	Dispensing Limit
Vykat XR 25 mg tablets	120 tablets per 30 days
Vykat XR 75 mg tablets	210 tablets per 30 days
Vykat XR 150 mg tablets	90 tablets per 30 days
Zelsuvmi	2 kits per 84 days
Alclometasone Dipropionate Cream 0.05%	120 grams per 30 days
Betamethasone Dipropionate Augmented Cream 0.05%	200 grams per 28 days
Betamethasone Dipropionate Augmented Lotion 0.05%	210 ml per 30 days
Betamethasone Dipropionate Cream 0.05%	135 grams per 30 days
Betamethasone Dipropionate Lotion 0.05%	120 mls per 30 days
Betamethasone Dipropionate Oint 0.05%	135 grams per 30 days
Betamethasone Valerate Aerosol Foam 0.12%	150 grams per 30 days
Betamethasone Valerate Cream 0.1% (Base Equivalent)	135 grams per 30 days
Betamethasone Valerate Oint 0.1% (Base Equivalent)	135 grams per 30 days
Clobetasol Propionate Cream 0.05%	210 grams per 28 days
Clobetasol Propionate Emollient Base Cream 0.05%	210 grams per 28 days
Clobetasol Propionate Foam 0.05%	200 grams per 28 days
Clobetasol Propionate Gel 0.05%	210 grams per 28 days
Clobetasol Propionate Oint 0.05%	210 grams per 28 days
Clobetasol Propionate Soln 0.05%	200 mls per 28 days
Desonide Lotion 0.05%	118 mls per 30 days
Desonide Oint 0.05%	120 grams per 30 days
Diflorasone Diacetate Oint 0.05%	120 grams per 30 days
Fluocinonide Cream 0.05%	120 grams per 30 days
Fluocinonide Emulsified Base Cream 0.05%	120 grams per 30 days
Fluocinonide Gel 0.05%	120 grams per 30 days
Fluocinonide Oint 0.05%	120 grams per 30 days
Fluocinonide Soln 0.05%	120 mls per 30 days
Fluticasone Propionate Cream 0.05%	120 grams per 30 days
Fluticasone Propionate Oint 0.005%	120 grams per 30 days
Halobetasol Propionate Cream 0.05%	200 grams per 28 days
Halobetasol Propionate Oint 0.05%	200 grams per 28 days
Hydrocortisone Cream 2.5%	454 grams per 30 days
Hydrocortisone Oint 2.5%	454 grams per 30 days
Hydrocortisone Valerate Cream 0.2%	120 grams per 30 days
Hydrocortisone Valerate Oint 0.2%	120 grams per 30 days
Mometasone Furoate Cream 0.1%	135 grams per 30 days
Mometasone Furoate Oint 0.1%	135 grams per 30 days
Mometasone Furoate Solution 0.1% (Lotion)	120 mls per 30 days
Triamcinolone Acetonide Cream 0.025%	454 grams per 30 days
Triamcinolone Acetonide Cream 0.1%	454 grams per 30 days
Triamcinolone Acetonide Cream 0.5%	454 grams per 30 days
Triamcinolone Acetonide Lotion 0.025%	120 mls per 30 days
Triamcinolone Acetonide Lotion 0.1%	120 mls per 30 days
Triamcinolone Acetonide Oint 0.025%	454 grams per 30 days
Triamcinolone Acetonide Oint 0.05%	430 grams per 30 days
Triamcinolone Acetonide Oint 0.1%	454 grams per 30 days
Triamcinolone Acetonide Oint 0.5%	120 grams per 30 days
Hydrocortisone Cream 1%	454 grams per 30 days
Hydrocortisone Oint 1%	453.6 grams per 30 days

continued

Medication Name	Dispensing Limit
Hydrocortisone Lotion 2%	118.4 mls per 30 days
Alclometasone Dipropionate Oint 0.05%	120 grams per 30 days
Amcinonide Cream 0.1%	120 grams per 30 days
Amcinonide Lotion 0.1%	120 mls per 30 days
Amcinonide Oint 0.1%	120 grams per 30 days
Diflorasone Diacetate Emollient Base Cream 0.05%	120 grams per 30 days
Betamethasone Dipropionate Augmented Gel 0.05%	200 grams per 28 days
Betamethasone Valerate Lotion 0.1% (Base Equivalent)	120 mls per 30 days
Halobetasol Propionate Lotion 0.01%	200 grams per 28 days
Fluocinolone Acetonide Shampoo 0.01%	840 mls per 28 days
Clobetasol Propionate Cream 0.025%	200 grams per 28 days
Clobetasol Propionate Lotion 0.05%	177 mls per 28 days
Clobetasol Propionate Shampoo 0.05%	236 mls per 30 days
Clobetasol Propionate Spray 0.05%	236 mls per 28 days
Clocortolone Pivalate Cream 0.1%	135 grams per 30 days
Flurandrenolide Tape 4 MCG/SQCM	1 box per 30 days
Fluocinolone Acetonide Oil 0.01% (Body Oil)	118.28 mls per 30 days
Fluocinolone Acetonide Oil 0.01% (Scalp Oil)	118.28 mls per 30 days
Desonide Gel 0.05%	120 grams per 30 days
Desonide Cream 0.05%	120 grams per 30 days
Desoximetasone Gel 0.05%	120 grams per 30 days
Diflorasone Diacetate Cream 0.05%	120 grams per 30 days
Betamethasone Dipropionate Augmented Oint 0.05%	200 grams per 28 days
Fluocinolone Acetonide Cream 0.01%	120 grams per 30 days
Flurandrenolide Cream 0.05%	120 grams per 30 days
Flurandrenolide Lotion 0.05%	120 mls per 30 days
Fluticasone Propionate Lotion 0.05%	120 mls per 30 days
Halcinonide Soln 0.1%	120 mls per 30 days
Halcinonide Cream 0.1%	120 grams per 30 days
Halcinonide Oint 0.1%	120 grams per 30 days
Hydrocortisone Lotion 2.5%	118 mls per 30 days
Hydrocortisone Soln 2.5%	120 mls per 30 days
Hydrocortisone Acetate Cream 2.5%	454 grams per 30 days
Hydrocortisone Butyrate Cream 0.1%	135 grams per 30 days
Hydrocortisone Butyrate Oint 0.1%	135 grams per 30 days
Hydrocortisone Butyrate Soln 0.1%	120 mls per 30 days
Hydrocortisone Butyrate Hydrophilic Lipo Base Cream 0.1%	120 grams per 30 days
Triamcinolone Acetonide Aerosol Soln 0.147 MG/GM	126 grams per 30 days
Halobetasol Propionate Foam 0.05%	200 grams per 28 days
Hydrocortisone Butyrate Lotion 0.1%	118 mls per 30 days
Clobetasol Propionate Emulsion Foam 0.05%	200 grams per 28 days
Hydrocortisone Probutate Cream 0.1%	160 grams per 30 days
Betamethasone Dipropionate Spray Emulsion 0.05% (Base Equiv)	120 mls per 30 days
Fluocinolone Acetonide Cream 0.025%	120 grams per 30 days
Fluocinolone Acetonide Oint 0.025%	120 grams per 30 days
Fluocinolone Acetonide Soln 0.01%	120 mls per 30 days
Desoximetasone Cream 0.05%	120 grams per 30 days
Desoximetasone Cream 0.25%	120 grams per 30 days
Desoximetasone Oint 0.05%	120 grams per 30 days

continued

Medication Name	Dispensing Limit
Desoximetasone Oint 0.25%	120 grams per 30 days
Desoximetasone Spray 0.25%	100 mls per 30 days
Halobetasol Propionate Lotion 0.05%	240 mls per 30 days
Fluocinonide Cream 0.1%	240 grams per 28 days
Brekiya auto-injector	24 pens per 28 days
Eliquis sprinkle capsules	74 capsules per 30 days
Eliquis tablets for oral suspension	5 boxes per 28 days
Phyrago 20 mg tablets	90 tablets per 30 days
Phyrago 50 mg, 70 mg, 80 mg, 100 mg, 140 mg tablets	30 tablets per 30 days
Otezla XR tablets	30 tablets per 30 days
Otezla XR starter pack	1 pack per 180 days
Doptelet Sprinkle capsules	60 capsules per 30 days
Escitalopram 15 mg capsules	30 capsules per 30 days
Exxua tablets 18.2 mg	32 tablets per 30 days
Exxua tablets 36.3 mg	30 tablets per 30 days
Exxua tablets 54.5 mg	30 tablets per 30 days
Exxua tablets 72.6 mg	30 tablets per 30 days
Inluriyo tablets	56 tablets per 28 days
Koselugo sprinkle capsules 5 mg	420 capsules per 30 days
Koselugo sprinkle capsules 7.5 mg	240 capsules per 30 days

Note: Coverage is subject to each member's specific benefits. Group specific policies will supersede these policies when applicable. Please refer to the member's benefit plans..

For complete details, medical policies may be viewed on the Blue Cross website at <https://www.bcbsnd.com/quantitylimits>